ELECTRONICS

AB68-00236A
PRINTED IN KOREA

LS iusuisg

CORNER MOUNT ADAPTOR
SADT-110CM

Installation Manual
Installationshandbuch

Manuel D’installation
Manual De Instalacion

REFH
AR TLEE
ENETIAM

/\
‘J

@

N,

/
)

vs)

Kl Kl KN EN EN KB B2



~ Summary

The Corner Mounted Adaptor (SADT-110CM) is used for the
installation of the Wall Mounted Adaptor (SADT-100WM) on the
corner of a building or other structure.

—Precautions Before Installation—

® Make sure that the installation location can support the combined weights of the

Corner Mounted Adaptor, Wall Mounted Adaptor, Outdoor Housing and Smartdome
Camera (about 11 kg).

® This product is designed to use M10 anchor nuts.

® When installing the product on a concrete wall, use M10 anchor nuts together with plain
and spring washers.

® Each anchor nut must be capable of withstanding an extraction force of 700 kg.
® When installing the product outdoors, use interlocking devices made of stainless steel.

® This goods should only be installed by a qualified technician using approved materials
and wiring practices in accordance with national, state, and local electrical code.

~— Installation

1 Select a location that will support four times the total
weight of the product to be installed (about 44 kg).

2 Use the Corner Mounted Adaptor to mark the eight
positions for installing the anchor nuts (M10), drill the
holes and install the anchor nuts. Then install the Corner
Mounted Adaptor with the appropriate bolts, plain and
spring washers.

3 Pull the cables out through the Corner Mounted Adaptor
and the Wall Mounted Adaptor.

1. Assemble the PG-13.5 cable gland on the Back Plate.
2. Pull the cables to the Wall Mounted Adaptor through the cable gland.
3. Assemble the Back Plate with six screws (FH M3 x L8).

CABLE GLAND

BACK PLATE

CORNER MOUNT
WALL MOUNT ADAPTOR

ADAPTOR




Assemble the Wall Mounted

4 Adaptor to the Corner Mounted
Adaptor using the bolts and
spring washers provided.
(For detailed installation
instructions, refer
to the Wall Mounted
Adaptor installation
manual.)

~—Product Specifications———

Location for use:
Indoors or outdoors

External dimensions: />\
See the diagram 101
Weight: 2.1Kg <
Material: Steel / 1
Suitable Temperature range: A 100
- 40°~50°C
Suitable Humidity range:
0~ 100% s —]
8-g11
O o (o]
150 2940 TN Q 150 183
o (@)

e X
60 I‘ 8 "l\— 4-M10x1.5 NUT

—Accessories

Stainless Bolt (Mlo X L30) ...............................
Spring Washer ...................................................




~ Zusammenfassung y

Der Eckadapter (SADT-100CM) wird zur Installation des
Wandadapters (SADT-100WM) an einer Gebaudeecke oder einer

anderen Struktur verwendet.

—Vorsichtsmassnahmen Vor Der Installation—

® Stellen Sie sicher, dass der geplante Ort das Gesamtgewicht von Eckadapter,
Wandadapter, Au©-engehéuse und Smartdome Camera (ca. 11 kg) tragen kann.

® Das Produkt ist fiir die Verwendung von M10-Ankermuttern konstruiert.

® \Wenn Sie das Produkt auf einer Betonwand installieren, benutzen Sie die M10-
Ankermuttern zusammen mit Unterleg- und Federscheiben.

® Jede Ankermutter muss fiir eine Zugkraft von 700 kg ausgelegt sein.

® \Wenn Sie das Produkt im Freien installieren, benutzen Sie
Verriegelungsvorrichtungen aus rostfreiem Stahl.

~— Installation

1 Wahlen Sie eine Position, die das vierfache
Gesamtgewicht (ca. 44 kg) des zu installierenden
Produktes tragen kann.

2 Benutzen Sie den Eckadapter, um die 8 Stellen fur die
Montage der Ankermuttern (M10) zu kennzeichnen.
Bohren Sie die Locher und montieren Sie die
Ankermuttern. Installieren Sie dann den Eckadapter mit
den entsprechenden Bolzen, Unterleg- und
Federscheiben.

3 Ziehen Sie die Kabel durch den Eckadapter und den
Wandadapter heraus.

1. Montieren Sie die PG-13,5-Kabeleinfiihrung auf der Ruckplatte.
2. Ziehen Sie die Kabel durch die Kabeleinfiihrung zum Wandadapter.
3. Montieren Sie die Rickplatte mit sechs Schrauben (FH M3 x L8).

Kabeleinflihrung

Ruckplatte

Eckadapter
Wandadapter




4 Montieren Sie den C—ZUbehOI' )

Wandadapter mithilfe der
mitgelieferten Bolzen und
Federscheiben an den
Eckadapter. (Weitere
Installationsanweisungen
finden Sieim
Wandadapter-
Installationshandbuch.)

ROStfreier Bolzen (Mlo X L30) ......................... 4
Federsche|be ...................................................... 4

— Produktspezifikationen ——

Verwendungsort: Innenraume oder im Freien
Aullere Abmessungen: Siehe Diagramm

Gewicht: 2,1 kg
Material: Stah m)\
Geeigneter Temperaturbereich: <
- 40°~50°C /
Geeigneter A _r
Luftfeuchtigkeitsbereich: 100
0~ 100% Y
|¢— 115 —e-|
8-p11
O o (o]
150 20 TN Q 150 183
o (@] cI) cl\\
% ’Q 80 ’l 4-NM10x1.5 NUT
VIEW A




—Résumé )

L’Adaptateur de Montage d’Angle (SADT-110CM) s’utilise pour
installer I'Adaptateur de Montage Mural (SADT-100WM) au coin
d’un batiment ou d’'une autre structure.

~Precautions Avant De Procéder A L'installation

® Assurez-vous que I'endroit suggéré est assez résistant pour supporter les poids
additionnés de I'Adaptateur de Montage d’Angle, de I'’Adaptateur de Montage Mural,
du Logement Extérieur et de la Caméra Smartdome (environ 11 kg)

® Ce produit a été congu pour étre utilisé avec des écrous a river M10.

® Lorsque vous installez ce produit sur un mur en béton, utilisez & la fois les boulons
d’ancrage et les écrous a river M10 avec des rondelles plates et des rondelles de ressort.

® Chaque boulon d'ancrage doit étre capable de résister a une force d'extraction de 700 kg

® Lorsque vous installez ce produit a I'extérieur, utilisez des dispositifs de verrouillage en
acier inoxydable.

~— Installation

1

2

Choisissez un endroit capable de supporter quatre fois le
poids total du produit a installer (environ 44 kqg)

Utilisez I'Adaptateur de Montage Plafond pour faire des
repéres sur les emplacements des boulons d’ancrage ou
les écrous M10, percez les trous et installez les boulons
d’ancrage. Puis, installez I'Adaptateur de montage d’Angle
en utilisant les boulons appropriés les rondelles plates et
les rondelles de ressort.

Passez le cable a travers I’Adaptateur de Montage d’Angle
et I'’Adaptateur de Montage Mural.

1. Montez le presse-étoupe PG-13.5 sur la Bride de Fixation Murale.
2. Passez les cables de I'Adaptateur de Montage Mural par le presse-étoupe.
3. Montez la Bride de Fixation Murale avec six vis (FH M3 x L8).

Presse-étoupe

\ Bride de
" Fixation Murale
Adaptateur de Montage

Adaptateur d’Angle
Mural




Montez I’Adaptateur de

4 Montage Mural sur I’Adaptateur
de Montage d’Angle en utilisant
les boulons et les rondelles de
ressort fournis. (Pour les
instructions détaillées
sur l'installation,
reportez-vous au
manuel d’installation
de I’Adaptateur de
Montage Mural)

—Accessories

BOULONS EN ACIER INOXYDABLE (M10 X L30) «===exe-
RONDELLE DE RESSORT :++esetesesstsssssssssssssssmsssssssssssssssens

— Caracteristiques Du Produit —

A utiliser: al'intérieur ou a I'extérieur
Dimensions externes: Voir le schéma
Poids: 2,1Kg

Matériau: Acier

Gamme de tem

pératures correctes : /
- 40°~ 50°C A
Gamme

d’humidité correcte:

0~ 100%

8-¢g11

101

X
L

2-¢40

[e]
N\ 150 183

“’l\— 4-M10x1.5 NUT




~ Resumen , Instalacion

El Adaptador de Montaje en Esquina (SADT-110CM) se usa para la 1 Seleccione un sitig que'sea capaz de soportar cuatro veces el
instalacion del Adaptador de Montaje en Pared (SADT-100WM) en peso total del equipo a instalar (aprox. 44 Kg).
una esquina de una casa o de otra estructura.

Utilice el Adaptador de Montaje en Esquina para marcar las
2 ocho posiciones de las tuercas de anclaje (M10), perfore los
' 1A agujeros e instale las tuercas de anclaje. Después, instale el
C_ PfeCaUCIOHGS A Tomar AnteS De La |nSta|aC|0n _> Adaptador de Montaje en Esquina con los apropiados bulones,
arandelas sencillas y de resorte.

® Asegurese de que la ubicacion para la instalacion pueda soportar el peso conjugado
del Adaptador de Montaje en Esquina, el Adaptador de Montaje en Pared, la Cubierta

de Exteriores y la Camara Smartdome (aprox. 11 Kg). 3 Hale hagla fueralos cables através Qel Adaptador de Montaje
- . en Esquinay el Adaptador de Montaje en Pared.
® Este producto esta disefiado para usar las tuercas de anclaje M10.
® Al instalar el producto en una pared de concreto, use las tuercas de anclaje M10 junto 1. Ensamble el caquIIIO, para el pasp de C"’Tb'es PG-135enla Placq Trasera.
. 2.Hale los cables a través del casquillo hacia el Adaptador de Montaje en Pared.
con arandelas de resorte o sencillas.

3. Ensamble la Placa Trasera fijandola con seis tornillos (FH M3 x L8).
® Cada tuerca de anclaje debe ser capaz de soportar una fuerza de extraccion de 700 Kg

® Al instalar el producto en exteriores, utilice dispositivos de enclavamiento hechos de
acero inoxidable.

Casquillo para el paso
de cables

|| Placa Trasera
/// Adaptador de

Adaptador de Montaje Montaje en
en Pared Esquina




Junte el Adaptador de Montaje en
4 Pared con el Adaptador de
Montaje en Esquina usando los
pernos y las arandelas de resorte
gue vienen con el equipo.
(Para ver las instrucciones
detalladas de instalacion,
refiérase al manual de
instalacion del
Adaptador de Montaje
en Pared.)

— Especificaciones Del Producto —,

Ubicacién para su uso:
Interiores o exteriores

Dimensiones externas:

Ver el diagrama m/}\
Peso: 2,1kg

Material: Acero / <
Rango de temperaturas A _f
apropiado: - 40°~50°C 100

Rango de humedades
apropiado: 0 ~ 100% IR

8-
o) o o
150 RN 150 183
o) o) Q

o
|
60 '* 8 *'l\— 4-M10x1.5 NUT

—Accesorios

Perno |nox|dab|e (Mlo X L30) ................................................
Arandela de [ESOILE rweerrrrrrrrrrrrrir i




C—Eﬁ’E ) (_gi'%% )

1% f 20 IE AL S8(SADT-110CM) i F 7 B2 i #4540 &b 2 4 B2 =X iE 2 88 (SADT-100WM). ’ EREBRZTHRRTRUMESEE (KAOMAFT) BILE.

2 R A EE R AR IRH RRETEIRIE(M10) s MU E, $53L3F
RIHEIRNE . RS A& SR IRSTIOF R BE 2R IE A

EEC2E.
i M e S i
- RRANEE S ) 3 FUEAREESRETERS. ey,
1) BPG-13 5 U EHBEREERER L.
cHEREMBETNUASRARNERSR. EXEHEE. FHHEMSmartdomelB 2) ’Iﬁﬁﬁﬁﬁiﬁﬁﬁﬁéﬁ%ﬂ%?ﬁﬁiﬁiﬁﬁﬂ%ﬁ~
THEZEEXRANAT). 3) FA6AM24T(FH M3 x L8)R#E G HR -

o A7 RIE M0 E IR $TFIIZNE .

s RS TIE LR A R, M1 055 E SR $TMENEFIF AU 1L /.
* B BT BERZ 700 TRIRL ST .

o BHRERATRE, ERATFRHENZE.

EmA B




7= A B 2 4B TAD

4 mprmreee — it 3
BERHEAREE
g1 (FANRR

. s T\%ﬁimgﬂ(w () QK1) I |

ERZRFH.)

- R

ERt R EREEN

SR M AN
g8 214RF

W o 4 X
EEREEE: -40°C~50°C A T
BEETEER: 0~100% 100

8-t
o o o
150 20 TN 150 183
(@] @) 9 c&
® I‘ 80 "I 4-M10x1.5 NUT
VIEW A




BT )

CORNER MOUNT ADAPTOR(SADT-110CM) (3. B¥IX (3#EiEM D mAD
85 (CWALL MOUNT ADAPTOR (SADT-100WM) & Bxft (3 A BEICER NS
79¢7°& _—Cyg_o

— R DEAETEIA )

® Ey {15 A HCORNER MOUNT ADAPTOR, WALL MOUNT ADAPTOR. OUTDOOR
HOUSING. X% USMARTDOME CAMERAMD#E & #I11KgIC+7 ICTH 2 51 515
iz HROLE. BfFL TS EE ),

® “DEIRIE. MIOD T h—Fy FERWVWTESF LD IR ENTWET,

® I 1) — MEICHMT T BIHE. MI0OD T h—F v MRV b ZEFD D ITF
Dyiv—, RURTI Ty v—EHICTERALIZEE N,

o fHFSNi=H 4 DT > h—F v MITOKgDEA S ICTHAZFNIEAVER A,

® EHNNCEUF T DR, P aAa > MEIRT ULV RAMEE ERAESI,

— T )

1 T3 2 HmDUEE DME(H44Kg LU LICTHZ SN B RfH5FZE
EELET,

2 CORNER MOUNT ADAPTOR % B\ T7 YA —F v MM10)Z Bt (F

BRDAEERTLUTHSSBEDNERF. 7 h—F v M&EBRMAIT
L 7=#%. CORNER MOUNT ADAPTORZ )L b, BRUFET v+ —,
ATV 00y v —ERWTRFITET,

3 CORNER MOUNT ADAPTOR, X UWALL MOUNT ADAPTORI(C&#&
DT—7 IV EBBIHET,
1)BACK PLATE [ZPG-13.5 CABLE GLAND % #837 T £ 9,
2) ZIEDCABLE #CABLE GLAND % i@ L TWALL MOUNT ADAPTOR [Z T3l &1k
EFET,
3)BACK PLATEZME X(FHM3 x L8 B #/ W\ THI TET,

TNV R

|| NvsTL—t

A—F—ROUVNTETH—




=
WALL MOUNT ADAPTOR % 12t & S AR
4 Nn7-BOLT, KRU'SPRING - 1-1-,3 )

WASHER % /1 VT CORNER 25 L RAEIL | (M0 X LBO)-+-wwrvo 4
MOUNT ADAPTOR(Z#YM TE T AT L Ty S qp e, 4
(F LWEA AR,

WALL MOUNT ADAPTOR
DR IIRBEZSE
LTLEEL, )

— B g )

EAGA  ZRAXITE5

Y fesize 1658

B :2.1Kg 101)\

HE  :steel \

{EFRRE :-40°C ~50°C / < r

FREE :0~100% A !
Fund Fund *
-

o
150 2840 TN 150 183

o
1
60 I‘ 8 "I 4-M10x1.5 NUT




14 O
e

CORNER MOUNT ADAPTOR(SADT-110CM) = #i=
= RS9 ARIEAME|0] WALL MOUNT ADAPTOR
(SADT-100WM)E A% I AL=2El= ADAPTOREILILCEH

— NN QYN

o AX|AAJF CORNER MOUNT ADAPTOR , WALL MOUNT ADAPTOR,
OUTDOOR HOUSING, SMARTDOME CAMERA O =2t 11Kg)=
20| HE == QU= 201K &2l 20 HXBHIAIL.

e O] NEE M102 FHAEE AFSOH0] HRIGIESE MAIEI0 USLICE

o ZIEH( AR 22, M102| 2IHEN SEE MIZZ [f BAM &
AIEOINC SPH AFSOH0] =EIAIL.

o AMX|= 21210] AIHAE= 700Kg2l LHHM ACIO0F LICH

o =Q|0il XA NEF= AHRIHA MES AECH0] =EAL.

dx|g HF2| & S22 481(2f44Kg) 0l&E 2HE = U=
oX| FAE MESLCH

CORNER MOUNT ADAPTOR & 0|&3t0{ 27I4E(M10)
£ dxX|g 7HO| YXE EAISH F0f| 8742 FFHE =10,
LINH{EE MRSt £ CORNER MOUNT ADAPTORE £E
X HoIM, AZEIRME 0510 AX| SfLCEH

CORNER MOUNT ADAPTOR % WALL MOUNT

ADAPTOROI 2tZ CABLES S1t A|ZILCE

1) BACK PLATE 0l PG-13.5 CABLE GLANDZ Z&) &ILICH

2) 2IE CABLES CABLE GLAND £ S010{ WALL MOUNT ADAPTOR2
20t UL

3) BFAC|£<+ PLATE £ &AIHH2I LIAFBIH(FH M3 x L8 )E OISt} =&
SiLICk

CABLE GLAND

CORNER MOUNT

WALL MOUNT ADAPTOR ADAPTOR




WALL MOUNT ADAPTORZ
HISE BOLTH SPRING
WASHERE 0|235t0{ CORNER
MOUNT ADAPTORUI
ZEISLICEH
(RHMlet M2
WALL MOUNT
ADAPTORS®| &x]|
HUME &0
FHAR)

4

HAIX

C_T-_.I-E

STAINLESS BOLT (M10XL30)
SPRING WASHER

-~ HERE

A2 BtA ALY s
Q|Y size : OB &X
5 A : 2.1Kg
| &l : steel

8 2% : -40°C~50°C

AIE 25
Al2&EE: 0~ 100%

Ao

8-g11

2-940

150 183

o X
|" 80 "'| \— 4-M10x1.5 NUT




